
BFWT10B
O W N E R ’ S  M A N U A L

V. BFWT10B-20240816



  2

WARNING, SAFETY, & MAINTENANCE

DO NOT REMOVE WARNING LABELS FROM MANUAL OR MACHINE



  3

TABLE OF CONTENTS

SAFETY INSTRUCTIONS  ............................ PAGE 4

PREPARATION    ... ............ ............................ PAGE 5

HARDWARE LIST ...... ...... ............................ PAGE 6

HARDWARE ILLUSTRATION ............................ PAGE 7

ASSEMBLY INSTRUCTIONS ............................ PAGE 8

EXPLODED VIEW ...... ...... ............................ PAGE 12

CONTACT PAGE ...... ...... ............................ PAGE 14



  4

IMPORTANT SAFETY INSTRUCTIONS 

Il est conseille de subir un examen medical complet avant d’entreprendre tout programme d’exercise. Si vous 
avez des etourdissements ou des faiblesses, arretez les exercices immediatement.   

  

When using exercise equipment, you 
should always take basic precautions, 
including the following:

BFWT10B. 

Personal Safety During Assembly

BFWT10B

BFWT10B

.

1-800-556-3113

Obtaining Service

-

Retain this Owner’s Manual for future
reference. If you need to order replacement 
parts please be prepared to provide the
following information when contacting us so
that we can assist you better.

1. Model Number
2. Place of Purchase
3. Serial Number (S/N)
4. Part # and Description



  5

PREPARATION

        Any Questions?
            Call  (800) 556-3113

BFWT10B

.

Required Tools

BFWT10B

 
 
 
 
 
 

Installation Requirements

BFWT10B

BFWT10B

.

Assembly Tips

BFWT10B

BFWT10B



  6

BFWT10B- PART LIST

PART#

A

B

C

D

E

F

G

1

2

3

4

5

6

     Part numbers are required when ordering parts.

DESCRIPTION

SIDE BASE FRAME

CENTER BRACKET

UPRIGHT

WEIGHT HORN

SIDE BRACKET

BAR STORAGE

CENTER BASE FRAME

M10x70mm HEX HEAD BOLT

M10 FLAT WASHER

M1O NYLON LOCK NUT

RUBBER DONUT

PLASTIC END CAP

FOOT CAP

QUANTITY

2

2

1

6

2

2

1

18

36

18

6

1

4



  7

HARDWARE ILLUSTRATION

Part #1  HEX HEAD BOLT M10X70mm     QTY. 18

Part #2  M10 FLAT WASHER      QTY. 36

Part #3  M10 NYLON LOCK NUT      QTY. 18



  8

STEP

 1
Be careful to assemble all components
in the sequence they are presented.

NOTE:
Finger tighten all hardware first. Wrench tighten at the end of Step 1B.
Some components may be pre-assembled. Nylon lock nuts will not fully 
screw onto bolts, they must be wrench tighten to fully go on. 

1A. Attach Side Base Frames (A) to Center Base Frame (G) using:
 4 - (#1) M10X70mm Hex Head Bolt
 8 - (#2) M10 Flat Washer
 4 - (#3) M10 Nylon Lock Nut
 2 - (E) Side Bracket

1B. Attach Bar Storages (F) to Center Base Frame (G) using:
 4 - (#1) M10X70mm Hex Head Bolt
 8 - (#2) M10 Flat Washer
 4 - (#3) M10 Nylon Lock Nut

1C. Attach Foot Caps (#6) to Side Base Frame (A).

Note:  Foot Caps (#6) may be pre-assembled to Side Base Frames (A) 



  9

STEP

 1

Above shows STEP 1 assembled and completed.



 10

STEP

 2
Be careful to assemble all components
in the sequence they are presented.

NOTE:
Finger tighten all hardware first. Wrench tighten at the end of Step 2B.
Some components may be pre-assembled. Nylon lock nuts will not fully 
screw onto bolts, they must be wrench tighten to fully go on. 

2A. Attach Upright (C) to Center Base Frame (G) using:
 4 - (#1) M10X70mm Hex Head Bolt

 8 - (#2) M10 Flat Washer
 4 - (#3) M10 Nylon Lock Nut
 2 - (B) Center Bracket

2B. Attach Weight Horns (D) to Upright (C) using:
 6 - (#1) M10X70mm Hex Head Bolt

 12 - (#2) M10 Flat Washer
 6 - (#3) M10 Nylon Lock Nut

2C. Insert Rubber Donuts (#4) onto Weight Horns (D).

2D. Insert Plastic End Cap (#5) onto Upright (C).

Note:  Plastic End Cap (#5) may be pre-assembled to Upright (C). 



 11

STEP

 2

Above shows STEP 2 assembled and completed.



 12

EXPLODED VIEW DIAGRAM



 13

NOTE



BFWT10B

S/N # 016255


